
 

 1

QUAREC

 
AQUAREC 

EVK1-CT-2002-00130 

Work package 7 

Deliverable D17 
 
 

 

 

 
 

 

 

 

In
te

gr
at

ed
 C

on
ce

pt
s 

fo
r 

R
eu

se
 o

f 
U

pg
ra

de
d 

W
as

te
w

at
er

 

Water treatment options in reuse systems 

May 06 

Edited by Jaap de Koning, Viviane Miska, Aldo Ravazini, TU Delft 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 2 

 

 
 
 

WORK PACKAGE 7  
WATER TREATMENT OPTIONS 

 
 

DELIVERABLE D17 
WATER TREATMENT OPTIONS IN REUSE SYSTEMS 

 
 

DELIVERABLE RESPONSIBLE 
 

DELFT UNIVERSITY OF TECHNOLOGY 
 

PROJECT COORDINATOR 
 

RWTH AACHEN UNIVERSITY 
 

REALISATION 
 

ALDO RAVAZZINI, VIVIANE MISKA, HARM JANSEN AND JAAP DE KONING  
Delft University of Technology 
[...]
extensive treatment. 

The next step, after building the treatment schemes, is the construction of the Reuse Matrix. This Reuse 
Matrix greatly depends on the existing wastewater treatment infrastructure and the possible applications. 
So it is a very specific instrument that can vary from case tot case. 

An example of the Reuse Matrix is given in Figure 2.2.  

 

Figure 2.2 An example of the Reuse Matrix 

 

 

 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 14

3 STANDARD TREATMENT SCHEMES FOR 
WASTEWATER REUSE 

3.1 Introduction 

In the process of collecting information and comparing different treatment schemes, some observations 
have been made which are highlighted below. 

1 The actual knowledge on municipal wastewater treatment is definitely well consolidated upto and 
including secondary treatment which includes biological and physical/chemical nutrients removal. 
Processes and schemes are well known and planning and management are reliable, whether physical-
chemicals or biological treatments are involved. These processes can provide a satisfactory effluent 
quality for parameters such as BOD, COD, SS, N, P, which are still the basis of the EU standards for 
effluent discharge. Nevertheless, in some cases, the actual wastewater treatment plants need upgrades 
and renewals in order to satisfy the new directives. 

2 The treatment of the effluent of secondary treatment is accomplished through more advanced 
techniques. Nowadays, rapid filtration and disinfection are regarded as traditional and common in 
practice, while other processes such as membrane filtration are applied less frequently. What makes 
the advanced treatment ‘different’ is the specificity of the treatment, which has to be calibrated based 
on the water quality requirements. As such preliminary experimentation becomes of major importance 
for good planning as each and every case is unique. 

3 The EU directives discharge limits should be the starting point for further treatment for municipal 
wastewater for reuse. Many countries will indeed strive to meet these standards in the near future. 
Therefore effluent will be the main primary source for wastewater reclamation in the short term. On 
the opposite, schemes alternative to the traditional chain can be a feasible option only in the long 
term. 

3.2 Typical or standard schemes 

Based on the previous matrix and comments, a set of typical or standard schemes was developed. These 
schemes have their own strength, are related to specific reuse applications and are mostly represented by 
many examples in practice. 

Without excluding any other possibilities these schemes seem to be representative for the majority of the 
possibilities in the Reuse Matrix. Shortly these schemes are: 

Effluent filtration 

Conventional wastewater treatment, including P- and N-removal, followed by dual media filtration and 
disinfection by UV or chlorine. The reuse varies from urban applications, green landscaping to industrial 
usage. This concept exists as standard in the USA. 



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

15 

High quality / double membrane 

Conventional wastewater treatment, including P- and N-removal, followed by double membrane filtration 
(MF or UF followed by RO) and final disinfection by UV; eventually other processes such as advanced 
oxidation and activated carbon adsorption can also be applied. The treated water is of such a high quality 
that many applications (industrial, households, etc.) are possible. Examples of this concept are Water 
Factory 21, Sydney Olympic park and Torreele (Belgium). 

Only disinfection 

Conventional wastewater treatment, followed by chlorination, enables the reuse of the treated water for 
irrigation under restricted conditions. Many examples are available all over Europe. 

Local Membrane BioReactor (MBR) 

Small scale treatment of (part of the) wastewater using a package MBR system with reuse of the water in 
the direct neighbourhood (as toilet flush water). Typical solution for Japanese office buildings which is 
introduced in some Europeans sites now. 

Soil aquifer treatment 

Conventional wastewater treatment, including P- and N-removal, followed by infiltration through large 
ground areas; the extracted water can be reused for unrestricted irrigation. Examples are present in the 
Mediterranean region (e.g. Israel). 

Wetlands 

Conventional wastewater treatment, including P- and N-removal, followed by constructed wetlands as a 
natural polishing step. The treated effluent can be reused for nature conservation or agriculture. 
Applications are present in Northern Europe (Netherlands) as well as Southern Europe (Spain). 

Lagoons or Pond systems 

Treatment of wastewater by lagoons (several types in series), occasionally followed by chlorination; reuse 
of the effluent only for (very) restricted irrigation. This is typical application for Mediterranean countries 
with moderate treatment facilities. 

Direct membrane filtration 

Micro- or ultrafiltration of raw wastewater followed by agricultural applications. It is a new concept, 
which is investigated in several places (Netherlands, China, Israel). 

 

At least one case study will be highlighted in the following section to illustrate each of the standard 
schemes, except for "direct membrane filtration". Direct membrane filtration is a new concept and dealt 
with in Chapter 4. 

 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 16

3.3 Case studies 

3.3.1 Introduction 
As stated before each typical scheme is illustrated by one or more case studies which are presented in the 
section. The case studies are: 

• Effluent filtration: 

o Chalkida wastewater treatment plant (Greece) 

o Northen Shoalhaven reclaimed water management scheme (New South Wales, Australia) 

• High quality / double membrane: 

o Wastewater reclamation facility Torreele (Belgium) 

o Combined municipal wastewater – stromwater recovery at Sydney Olympic Park 
(Australia) 

• Only disinfection: 

o Water reclamation facility with ozone treatment (anonymous) 

o Palamos site research: Wastewater disinfection (Spain) 

• Local MBR: 

o Wastewater reclamation based on MBR technology in Fulton County (Georgia, USA) 

• Soil aquifer treatment: 

o The Dan region system (Israel) 

o Reclaimed water ASR at Bolivar (South Australia) 

o Infiltration – Percolation at Greater Agadir (Morocco) 

o Direct injection at Fred Hervey (California, USA) 

o Direct injection at WF21 and the groundwater replenishment system (California, USA) 

• Constructed wetlands: 

o Wastewater treatment plant Els Hostalets de Pierola (Spain) 

o Constructed wetlands in Besòs River Bed (Catalonia, Spain) 

o Waterharmonica (Netherlands) 

• Pond systems: 

o Waste stabilization pond system in Arad (Israel) 

 



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

17 

3.3.2 Effluent filtration 

3.3.2.1 CHALKIDA WASTEWATER TREATMENT PLANT (GREECE) 

Introduction 

The Waste Water Treatment Plant (WWTP) in Chalkida in operation since September 1986 is the second 
unit of its kind in Greece (the 1st was built in Metamorphosi, Attica). It was constructed in two phases; the 
1st phase begun in 1984 and finished in 1986. It could serve 25,000 PE. The 2nd phase begun in 1989 and 
upon completion in 1994, its capacity was increased to 75,000 PE. The treated flow is 12,500 m3/day. 
Table 3.1 shows the total flow rate of effluents treated in the WWTP during the period 2001-2003. 

Table 3.1: Secondary and Tertiary Flow Rate  

Year Total Flow rate (m3/yr) Tertiary Flow rate (m3/yr) Ratio (%) 
2003 3,457,210 120,269* 3.5 
2002 3,524,890 112,458 3.2 
2001 4,244,460 91,366 2.15 

* Current usage; design capacity   4,000 m3/day ( ~ 1,460,000 m3 / yr ).   

The present work is focussed on the environmental upgrading and the aesthetic improvement of the city 
of Chalkida, which will be achieved by the planting vegetation on the hills around the city and using 
upgraded effluent from the Chalkida WWTP for irrigation. The benefits of the application of the reused 
effluents are as follows: 

 Remarkable increase in the domestic flora and fauna and favorable microclimate change. 

 Aesthetic improvement of the scenery around Chalkida. 

 The best possible water resources management. 

 Possibility of utilizing the replanted area for outdoor activities. 

The capital investment of the expansion of the main plant – the tertiary unit – was 700,000,000 dinars 
(app. 2.1 M€),  which was mainly financed by the EU programme ‘’Environment’’. 

Description of the WWT plant 

The WWTP in Chalkida consists of 4 main parts: 

1. Primary treatment 

o Screening 

o Grit removal, Degreasing 

o Pre-aeration 

o Flow equalization (tank capacity 2,500 m3 for regular effluents, 870 m3 for heavily polluted 
ones) 

o Addition of coagulants and primary settling (2 cylindrical tanks, d = 22 m, V = 1,018 m3) 

2. Secondary treatment 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 18

o Aeration - Activated sludge treatment. Carrousel-type activated sludge bioreactors with 3 
vertical aerators each and volume 1,600 m³.  Each aeration tank is preceded by a 200m³ 
anaerobic treatment tank. Bioreactor parameters: loading 0.15-0.20 F/M and 4,000 mg/l 
MLSS. 

o Secondary settling (2 cylindrical tanks, d = 22 m, V = 1,018 m³) 

3. Tertiary (advanced) treatment 

o Coagulation (using alum) 

o Filtration (2 filters, Q = 100 m3/h each) 

o UV Disinfection   

o Chlorination 

4. Sludge treatment 

o Sludge thickening: 2 cylindrical vessels (V = 275 m3) 

o Sludge digestion: Primary digestion (for 15-20 days) in two vessels (V = 900 m3) at 35o C; 
then sludge is transferred to secondary digestion vessel (500 m3 ). The produced methane gas 
is partly used to heat the digesters and the remaining part is burnt.  

o Sludge dewatering: Carried out after addition of poly-electrolytes and filtration using a belt-
type filter-press of capacity 20 m3/h. The product's dry solids content is ~25%. 

Tertiary (Advanced) Treatment  

A simplified flow sheet of the advanced treatment plant is given below in Figure 3.1. 



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

19 

Figure 3.1: Advanced treatment at WWTP Chalkida 

 

 

The secondary treatment effluent is pumped to the filters. Addition of Al2(SO4)3 solution (by dosimetric 
pumps into the transfer line feeding the filters) is necessary in order to improve the phosphorous removal 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 20

throughout the process. Coagulant concentration greater than 70 mg/lit helps the satisfactory plant (filter) 
performance with regard to the reduction of Suspended Solids and micro organisms. Table 3.2 shows the 
characteristic parameters of the raw (input) and the secondary -treatment effluents. Table 3.3 gives the 
standards for tertiary-treated effluents to be reused. The advanced treatment plant has met these criteria. 
Typical results of fecal coliform reduction between the stages of tertiary treatment are shown in Table 
3.4. 

Table 3.2: Typical parameters of raw (input) and secondary-treatment effluents  

  Municipal (main 
input) 

Intermittent Input* Secondary output National standards 

pH - - - 7.5 - 
COD mg/l 450 2850 54 150 
SS mg/l 250 1700 12 40 
BOD-5 mg/l 250 1400 9 40 
N-NH4 mg/l 45 126 6.6 15 
N-NO3 mg/l 2 2 5.5 20 
P-PO4 mg/l 12 22 4 5 

* heavily polluted, transported by tank-cars /vans 

Table 3.3: Criteria of unrestricted use of tertiary-treatment effluents of 
Chalkida WWTP 

 Limits 
Suspended Solids (SS) <10 mg/l 
Fecal Coli <2.2/100 ml (50% of samples) 
Fecal Coli <12/100 ml (80% of samples) 
Residual Chlorine 0.5 mg/l 
Turbidity <2 NTU 

Table 3.4: Reduction of fecal coliforms between the stages of tertiary-treatment 

 F.C. (cfu/100mL) 
Secondary effluent 60000-100000 
Filter effluent (at alum dose > 50ppm) 2000-3000 
UV effluent 8-45 
Chlorinated effluent 0 

 

The effluent filtration is carried out with two filters, with a capacity of 100 m3/hr each. There is a 
capability for future installation and use of a third filter. The present filters are conventional downflow, 
backwashable, multilayered filters, with total depth 5.65 m and diameter 2.54 m. The effluent filtration is 
achieved using two types of materials: 

 Anthracite, grain diameter 1.4 – 2.5 mm 

 Sand, diameter  0.7 – 1.25 mm 

The support layer of the filters is made up of a layer of gravel, approximately 200 mm high. Two pumps 
(maximum flow rate 150 m3/hr) supply the water for backwashing. This washing water is then collected 
at the pumping station and pumped back to the main treatment unit. 



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

21 

Following the filtration unit is the UV disinfection unit. There are two sub-units: the first unit is a 
closed-type, operating with UV dose of 55 mWs/m2 and the second one is a channel-type using UV dose 
of 65 mWs/m2. UV radiation at 254 nm is employed. 

The effluents exiting the disinfection unit enter, by gravity, the chlorination unit where the final 
disinfection is achieved using a solution of sodium hypochlorite (conc: 14% in chlorine). The chlorine 
dosage is 20 l/h. The treated water is stored in a 200 m³ tank and twelve pumps are employed to pump the 
treated water to the distribution network.  

The whole process is computer controlled with an electronic system consisting of two PLCs, a PC with 
the software SCADA for remote-control of all the data collected by the PLCs and a mimic diagram for 
the visual supervision of the plant. 

Energy Consumption 

Table 3.5 presents the energy consumption in both the advanced and the secondary treatment phase. 

Table 3.5: Energy consumption in KWh/ 1000 m3 treated sewage 

Year Advanced treatment Secondary treatment
2003 610 466 
2002 674 468 
2001 881 376 

 

Tertiary-treatment effluent reuse 

A design study which has not been fully implemented yet, foresees two main effluent reuse applications. 
They are as follows: 

- Irrigation (parks, trees) (~ 2,500 m3 /day) 

• Parks outside city of Chalkida 

• At a housing complex 

• At Boiotia beach 

• Industrial usage (~ 1,500 m3 /day) 

• Cement factory   

Pipelines connect the WWT plant (which is located on the small Passas island) to the sites where effluents 
are reused.  The locations of these sites are indicated on the map of Figure 3.2.  

At present only the pipeline to a housing complex is in operation and has a flow rate of approx. 350 m3/ 
day. 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 22

Housing Complex 

WWTP-Passas Isl. 

Cement Factory 

People’s 
Park 

PARK 

CHALKIDA 

Figure 3.2: Chalkida wastewater treatment plant – Location of tertiary-
treatment effluent reuse 

 

 

LEGEND 
1   Untreated effluent pipelines, to WWTP. 
2  Pipeline for treated effluent disposal. 
Tertiary- treatment effluents : 
3  Pipeline to parks   5  Pipeline to Boiotia Beach   
4  Pipeline to Cement factory   6  Pipeline to housing district   
 



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

23 

3.3.2.2 NORTHERN SHOALHAVEN RECLAIMED WATER MANAGEMENT SCHEME (NEW SOUTH WALES, 
AUSTRALIA) 

Introduction 

The Northern Shoalhaven Reclaimed Water Management Scheme (REMS) has been developed to reuse 
about 80% of the water reclaimed at six municipal WWTPs at the South Coast of New South Wales, 
Australia. The plants are namely Bombaderry, Nowra, Culburra, Callala, Vincentia, and St. Georges 
Basin. Reclaimed water is predominantly reused for irrigation purposes on dairy farms, golf courses and 
recreation fields. The water is also used for dairy yard wash down. An overview on the scheme is given in 
Figure 3.3. 

Figure 3.3: Overview on the Shoalhaven Reclaimed Water Management Scheme 
[www.shoalhavenwater.nsw.gv.au] 

 

The scheme was commissioned in 2000, supplying water to an irrigation area of 370 ha. WWTPs in St. 
Georges Basin, Vincentia, Callala and Culbarra provide the reclaimed water which is distributed through 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 24

a net with seven pumping stations and 74 km of pipeline. A major component is also a 650 ML storage 
reservoir in Callala to ensure a stable supply over the year. In its final stage about 58,000 people will be 
connected to the integrated WWTPs. Further stages of the implementation will add more irrigation area 
(e.g. 380 ha farm land) to the scheme. Ultimately up to 1,200 ha of land will be irrigated under the 
scheme. 

Anticipated benefits of the scheme, which provided the justification for the implementation which worth 
almost 65 million AUS$ in the final stage, included decreased effluent discharge into Jervis Bay, the 
Shoalhaven River and to the Pacific Ocean in Pengiun Head. These measures were driven by community 
interest to protect the sensitive environment and the recreational areas, as the whole areas belongs to 
prime wildlife and nature reserves with a huge attractiveness for visitors and tourists. Moreover, the long-
term sustainability of the local dairy farms and other agricultural industries should be promoted. The 
scheme has also a role in the regional development as the cost effective provision of sub-potable quality 
water source can support the development of other rural industries. 

The wastewater treatment plants in the scheme have been upgraded to tertiary treatment with filtration of 
biologically treated effluent and disinfection. The total output of the scheme was 5,400 ML/year in 2001 
and will in increase to 7,900 ML/year by 2016. Surplus effluent which cannot be reused in some seasons 
will be discharged through an ocean outfall (Moore et al., 2002). 

 

Wastewater reuse scheme 

Influent wastewater criteria of reuse plant 

The Callala WWTP is taken as an example to describe the treatment technology and the water quality 
features of the scheme. The influent concentrations of the main water quality parameters are indicated in 
Table 3.6 for different sampling campaigns.  

Table 3.6: Influent concentrations of Callala WWTP [Shoalhaven Water] 

Concentration SS 
[mg/L] 

BOD5 
[mg/L] 

NH4-N 
[mg/L] 

TN 
[mg/L] 

TP 
[mg/L] 

TDS 
[mg/L] 

Thermotol. Col. 
Bacteria 

[CFU/100mL] 
June 2002 156 125 42 52 8 448 75,000 
December 2002 215 290 51 54 12 392 1,700,000 
December 2003 236 278 39 55 12 388 6,200,000 
December 2004 270 366 58 64 17 472 600,000 
Average 219 265 48 56 12 425 2,143,750 
 

Description of wastewater treatment 

The WWTPs within the REMS scheme are low loaded activated sludge systems composed by oxidation 
ponds with surface aerators followed by sand filtration stage and disinfection with chlorine gas. 
Phosphorus removal is not a prime objective because of the agricultural application. The WWTP is 
operated by Shoalhaven Water – a Division of the Shoalhaven City Council. The WWTPs have a nominal 
capacity of 53,000 PE (2001). In 2016 the WWTPs will serve 78,000 PE. 



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

25 

♦ Design flow rate: 600 m³/d (Callala Sewerage Scheme) 

♦ Reuse purpose:  Irrigation (dairy farm pasture, golf courses, recreational areas) 

♦ Classification within standard reuse trains: Title 22 

The composition of the Callala wastewater treatment and water reclamation facility is given in Table 3.7. 

Table 3.7: Composition of the water reclamation facility [Shoalhaven Water] 

Treatment stage Description 
Preliminary treatment Fine screen grit arrester, flow equalising, 
Biological treatment Intermittently Decanted Extended Aeration Tank 

(IDEA) 
Phosphor removal Alum dosing into the biological stage 
Sludge treatment Excess sludge storage, stabilisation and thickening in 

lagoons 
Intermediate storage IDEA effluent is stored in lagoons for flow equalisation 

(further fine screening and alum dosing possible) 
Tertiary treatment Pressure sand filters 
Disinfection Chlorine gas 

 

Figure 3.4 depicts a view on the tertiary sand filter units and storage reservoirs of the Callala treatment 
plant. 

Figure 3.4: Callala WWTP Plant and Storage Reservoir [Shoalhaven Water] 

 

Design and measured water quality  

The design water quality levels for the Callala WWTP are given in Table 3.8. 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 26

Table 3.8: Design effluent concentrations of Callala WWTP [Shoalhaven Water] 

 BOD5  
[mg/L] 

NH-N4  
[mg/L] 

TN  
[mg/L] 

TP  
[mg/L] 

FC  
[CFU/100 mL] 

Concentration  15 5 15 1 200 

 

Effluent criteria and water quality data 

The standards applicable for the reclaimed water utilized for pasture and golf course irrigation are given 
in Table 3.9. 

Table 3.9: WWTP Effluent standards for water reuse (yearly averages) 

 BOD5 COD SS TN TP TDS Faecal col. 
Concentration standards [mg/L] <10  <15 <15 <10 <700 <200/100mL 

 

Results obtained and different sampling periods with respect to the quality of the tertiary effluent are 
given in Table 3.10 and Table 3.11. 

Table 3.10: Effluent results of WWTPs: Test Result [Shoalhaven Water] 

Concentration SS 
[mg/L] 

BOD5 
[mg/L] 

NH4-N 
[mg/L] 

TN 
[mg/L] 

TP 
[mg/L] 

TDS 
[mg/L] 

Thermotol. Col. 
Bacteria 

[CFU/100mL] 
June 2002 2 1 0.1 2.6 1.7 396 400 
December 2002 6 1 0.12 1.4 1.2 224 450 
December 2003 22 6 0.16 3.8 5.5 304 170 
December 2004 1 2 0.05 1.7 4.8 248 12 
Average 7.8 2.5 0.11 2.8 3.3 293 258 

 

Table 3.11: Water from reclamation scheme in distribution system (average) 

Parameter  Concentration Parameter  Concentration 
Faecal coliforms            <1-120 CFU/mL (7.4) 
pH   7.0 – 9.2 (7.6) 
Conductivity  815-1,200 µS/cm (957) 
Chloride  131-320 ppm (172) 
Sulphate  45-142 ppm (13) 
Magnesium  9-18 ppm (13) 
Sodium   102-164 ppm (134)  
Total hardness  112-134 ppm (122) 
Total dissolved solids     448-648 ppm (528) 
Iron    <0,002 ppm 

Manganese   <0.001-0.005 ppm (0.003) 
Copper    <0.05 ppm 
Zinc    <0.005-0.01 ppm (0.008) 
Boron                0.07-<0.1 ppm (0.08)  
Fluoride   0.64-0.8 ppm (0.69) 
Chromium   <0.001 ppm 
Molybdenum   <0.005 ppm 
Nickel    <0.01 ppm  
Lead    <0.005 ppm  
Total PAHs  <0.0005-0.007 ppm (0.001) 

 



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

27 

Design criteria 

Table 3.12 gives an overview on the key figures of the Shoalhaven Reclaimed Water Management 
Scheme and illustrates the different development steps REMS 1a and 1b with their respect impacts on the 
size of the scheme.  

The development and design of the scheme was and is built on a strong community involvement. An 
extensive community consultation programme was conducted to raise public awareness and assess the 
acceptance of land-based application of reclaimed water for purposes such as agricultural irrigation. 
Through a process of “Stakeholder liason”, different interest groups and individuals were involved in the 
decision making process. Potential users of the reclaimed water were identified and informed about water 
reuse options and practices. This end-user liason led to a full (even over)subscription of the reclaimed 
water use in the first stage. Although the region does generally experience moderate to high rainfall, the 
investment in irrigation equipment paid off for the users in the recent drought periods. 

The suitability of the reclaimed water application was assessed on basis of the soil salinity and water 
allocation rates were agreed with the different users.  

Table 3.12: REMS Facts 

 2001 2006 
Population connected 53,000 78,600 
Wastewater treatment plants 4 6 (2005) 
Effluent produced [ML/year] 5,400 7,900 
Bulk Storage [ML] 600 1,500 
Irrigation area (Ha) 360 1,000 
Capital Cost (M AUS$) 30.9 42.5 

 

The applied irrigation displays a huge benefit for the farmers and the rural community as such. The 
reclaimed water application enables a top up of the natural rainfall to achieve a better adaptation to the 
seasonal evapotranspiration pattern. A accompanying farm monitoring programme revealed that the 
productivity of the irrigated land is significantly higher than the non-irrigated, allowing higher stocking 
rates (+19%), pasture utilisation (+33%) and specific milk production (+22%). 

Requirements 

Chemical requirement for the wastewater treatment and reclamation process are given in Table 3.13. 

Table 3.13: Chemicals used in the REMS 

Product Dosed to Range (mg/l) Comment 

Alum Primary and 
secondary effluent  P-removal and coagulation  

Chlorine Tertiary effluent 0.05-0.22 Disinfection and Bio-fouling 
prevention 

 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 28

Monitoring: 

Effluent water quality, regional groundwater, rivers, ocean releases, and irrigation areas are regularly 
monitored. 

 

Environmental impact of complete reuse scheme  

Effect on groundwater 

Prior to the implementation of the scheme, water table heights and salinity levels have been monitored. 
Areas with high water tables or high levels of salinity will not be irrigated. 

Both groundwater levels and groundwater quality is monitored at 11 observation wells and the results are 
compared to the pre-irrigation situation. So far, no significant changes in the groundwater levels could be 
detected and the water quality data showed only a few “excessions” in terms of nitrogen and phosphorous 
parameters but could not be confirmed (Shoalhaven Water, 2004a). 

Effect on the coastal environment 

The potential effect of the ocean discharge of treated effluents has been assessed by a dye test, which 
demonstrated the high dilution of the released water already close to the discharge point. At a distance of 
140m from the discharge point, only 1% of the original concentration can be detected. Also different 
ecological indicators have been investigated to monitor the impact of the temporary discharge on the 
aquatic environment. 

There was not detectable impact on the bathing water quality at the beaches and the overall nutrient levels 
discharged into the ocean are significantly lower than in the original situation. The study of ocean ecology 
included the intertidal zone fauna and flora, bioaccumulation in invertebrates as well as nutrient 
accumulation in macro-algae. The results indicated no organochlorins in the tissues of invertebrates, no 
elevated level of phosphorous in algae compared to the control and only slightly higher nitrogen isotope 
levels in algae close to the discharge point (Shoalhaven Water, 2004b). 

 

Cost statements 

Construction 

The implementation of the scheme had a total cost volume of 30.9 M AUS$ in the first stage. 

 

The Shoalhaven Reclaimed Water Management Scheme can be regarded as a best practice example in 
terms of participative planning of a water reuse scheme, including an holistic assessment of the 
environmental and economic impact, the design and operation of an appropriate technical infrastructure 
and an ongoing end-user guidance and effect monitoring scheme. 



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

29 

3.3.3 High quality / double membrane 

3.3.3.1 WASTEWATER RECLAMATION FACILITY TORREELE (BELGIUM)  

In order to reduce the extraction of natural groundwater for potable water production and hold back the 
saline intrusion at the Flemish coast of Belgium, 2,500,000 m³ of wastewater treatment plant effluent per 
year is infiltrated in the dunes after treatment with MF, RO and UV. The RO filtrate is reconditioned to 
match the natural salt content in the dune water. The recharged water is recaptured after a minimum 
residence time of 40 days in the dune aquifer. The drinking water quality standards are met; the recharge 
system performs as expected and resulted already in softer water adding to the comfort of the customers. 

Description of the wastewater treatment plant preceding the water reclamation step  

The WWTP of Wulpen operated by Aquafin NV is a low loaded activated sludge system which consists 
of oxidation ditches preceded by a pre-denitrication step (see Figure 3.5). Phosphorus removal is achieved 
by the dosage of ferric salts. The WWTP has a nominal capacity of 83,000 PE. 

Figure 3.5: WWTP Wulpen (source: Aquafin NV) 

 

Despite the fact that the WWTP is overloaded – in 2003 the WWTP has served 108,000 PE – it complies 
with the Urban Wastewater Treatment Directive for sensitive areas and with the stricter local wastewater 
treatment norms. The influent and effluent yearly-average water quality concentrations in the year 2003 
are illustrated in Table 3.14. The WWTP effluent norms are also reported. 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 30

Table 3.14: Influent and effluent concentrations of WWTP Wulpen: yearly 
average in 2003(50 24-h composite measuring points) 

 BOD COD SS TN TP 
Influent [mg/L] 
Effluent [mg/L] 

278 
0.5 

650 
33.8 

286 
6.6 

56.7 
10.4 

9.7 
1.3 

WWTP effluent norms: 
- concentrations [mg/L] 
- removal efficiency [%] 

 
25 
90 

 
125 
75 

 
35 
90 

 
15 
80 

 
2 

80 
 

Part of the dry weather flow is conveyed to the water reclaimation facility. 

Description of the water reclamation plant 

The water reclamation facility is operated by the local drinking water company I.W.V.A. and was built 
close to the WWTP at a dsign flow rate of 6,850 m³/d. The treatment steps of the water reclamation 
facility are given in Table 3.15. 

Table 3.15: Composition of water reclamation facility  

Treatment stage Comment 
Pre-screening and pre-chlorination  

Microfiltration and post-chlorination 
(monochloramines)  

 

Cartridge filtration 3 parallel cartridge filters (200 m³/h each, 15 µm)

Reverse osmosis 2 parallel RO skids with 36 8” pressure vessels 
each. 
Each skid can treat 140 to 193 m³/h  
of MF filtrate at a recovery of 75 % 

Ultraviolet irradiation dose of 40 mJ/cm² 

Infiltration pond Total capacity of the artificial recharge: 
2,500,000 m³/year 

 

Performance of the water reclamation treatment processes 

The regulatory water quality standards of the water reclamation scheme before infiltration are reported in 
Table 3.16. 

 

 



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

31 

Table 3.16: Water reclamation scheme before infiltration 

Parameter  Concentration Parameter  Concentration 
Temp   25 °C  
pH   6.5 – 9.2 
Conductivity  1000 µS/cm   
Chloride  250 ppm  
Sulphate  250 ppm 
Magnesium  50 ppm 
Sodium   150 ppm,  
total hardness  40 °F  
nitrate    15 ppm  
nitrite    0.1 ppm  
ammonia   1.5 ppm  
aluminium  0.2 ppm  
iron    0.2 ppm  

manganese   50 ppb 
copper    100 ppb 
zinc    200 ppb 
phosphorous   0.4 ppm  
fluoride   1.5 ppm 
cyanide   10 ppb  
chrome   50 ppb 
mercury   1 ppb 
nickel    50 ppb 
lead    20 ppb  
antimony   10 ppb 
selenium   10 ppb 
THM’ s   200 ppb 

 

The water reclamation facility complied with the standards for infiltration for 100% of the times of 
operation. Table 3.17 to Table 3.20 report on the water quality performance of the different water 
reclamation steps for a time-span of two years, starting from the start-up of operation in August 2002. 

Table 3.17: Quality of different water between 16th of August 2002 en 1st of 
October 2002 

    MF filtrate RO filtrate Infiltration water Groundwater 
    Mean Min Max Mean Min Max Mean Min Max Mean Min Max 
Conductivity µS/cm 1,298 473 1,591 26 21   185 179 192 638 610 654 
pH     7.64 8.22   5.42 7.49   6.08 6.35   7.09 7.29 
Chloride mg/l 226 70 289 2 2 3 28 26 30 42 42 42 
Sulfate mg/l 106 44 127 <1 <1 3 12 12 17 73 73 73 
Total hardness °F 32.2 12.8 38.1 <1 <1   4.3 3.9 4.6 31.9 31.9 31.9 
Bicarbonate °F 24.3 8.3 32.4 <1 <1   3.2 3.1 3.3 25.1 25.1 25.1 
Total nitrogen mg/l 10.8 5.0 16.0 <2 <2   2.0 2.0 2.0       
Nitrate mg/l             7.1 2.7 9.6 2.9 2.7 3.3 
Nitrite mg/l             0.11 0.05 0.16 0.06 0.05 0.06 
Ammonia mg/l             0.22 0.17 0.27 0.50 0.47 0.53 
Total phosphorous mg/l 2.0 1.1 3.2 <0.1 <0.1  0.3 0.2 0.3 0.2 0.2 0.2 
TOC mg/l 8.9 4.8 10.9 <0.2 <0.2   1.1 1.1 1.1 4.0 4.0 4.0 
sodium mg/l 140.7 47.7 186.0 4.6 4.2 4.9 21.9 20.4 23.4 28.8 28.8 28.8 
calcium mg/l             13.0 13 13 122.0 122 122 
magnesium mg/l             1.7 1.7 1.7 5.4 5.4 5.4 
potassium mg/l           4.2 4.2 4.2 3.9 3.9 3.9 
fluoride mg/l             21 21 21 109 109 109 
silicium mg/l 21.5 8.9 25.5                   
total THM's µg/l               <0.1 3.2 0.5 0.5 0.5 
Total pesticides µg/l             0.024 0.021 0.027 <0.01 <0.01   

 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 32

Table 3.18: Quality of different water between 1st of October 2002 and 1st of 
January 2003 

    MF filtrate RO filtrate Infiltration water Groundwater 
    Mean Min Max Mean Min Max Mean Min Max Mean Min Max 
Conductivity µS/cm 1,032 519 1,406 <20 <20   115 35 168 817 599 904 
pH     7.54 8.14   5.23 7.54   5.70 6.61   6.96 7.35 
Chloride mg/l 171 63 305 2 1 2 19 17 21 67 67 68 
Sulfate mg/l 87 42 118 2 1 3 9 8 17 114 114 114 
Total hardness °F 27.6 15.9 41.0 0.2 0.2 0.2 3.5 2.8 4.2 43.6 43.2 43.9 
Bicarbonate °F 20.1 10.9 29.8 0.6 0.5 0.6 2.3 1.7 2.8 31.5 31.3 31.7 
Total nitrogen mg/l 10.0 6.0 17.0 <2 <2   2.5 2.0 3.0       
Nitrate mg/l             4.7 1.2 8.1 5.5 2.3 10.1 
Nitrite mg/l             0.05 0.02 0.08 0.05 0.02 0.11 
Ammonia mg/l             0.26 0.06 0.70 0.39 0.31 0.54 
Total phosphorous mg/l 1.0 0.6 1.6 <0.1 <0.1  0.1 0.1 0.1 <0.1 <0.1   
TOC mg/l 6.9 4.3 9.1 <0.2 <0.2 0.2 0.7 0.6 0.8 3.1 3.1 3.2 
sodium mg/l 120.3 48.1 177.0 2.1 0.9 3.5 14.1 12.7 15.5 40.6 40.1 41.1 
calcium mg/l             8.5 8 9 163.0 161 165 
magnesium mg/l             1.2 1.0 1.3 6.5 6.4 6.5 
potassium mg/l           2.2 2.0 2.4 6.0 6.0 6.0 
fluoride mg/l             26 26 26 52 38 66 
silicium mg/l 19.4 10.6 29.7                   
total THM's µg/l             0.5 0.5 0.5 0.3 0.3 0.3 
Total pesticides µg/l 0.311 0.246 0.376   <0.1   0.031 0.024 0.037 <0.1 <0.1   

Table 3.19: Quality of different waters between 1st of January 2003 and 1st of 
June 2004 

    MF filtrate RO filtrate Infiltration water Groundwater 
    Mean Min Max Mean Min Max Mean Min Max Mean Min Max 
Conductivity µS/cm 1,290 627 1,798 26 20   146 26 229 448 390 555 
pH     7.47 8.11   4.82 7.72   5.62 7.27   7.08 7.57 
Chloride mg/l 225 18 370 2 1 3 20 1 36 42 31 75 
Sulfate mg/l 103 54 139 1 1 3 10 7 17 42 32 56 
Total hardness °F 30.5 11.2 38.8 0.7 0.3 1.0 3.4 1.8 4.9 19.9 14.2 24.9 
Bicarbonate °F 21.1 7.3 28.6 0.8 0.2 1.3 2.4 1.3 3.2 15.8 12.6 20.5 
Total nitrogen mg/l 12.9 3.7 25.4 0.7 0.0 2.2 3.0 2.0 3.9       
Nitrate mg/l             7.0 1.5 16.1 1.9 1.0 3.4 
Nitrite mg/l             0.12 0.02 0.29 0.03 0.02 0.04 
Ammonia mg/l             0.30 0.07 0.84 0.35 0.22 0.56 
Total phosphorous mg/l 1.1 0.3 3.4 <0.1 <0.1 0 <0.1 <0.1 0.2 0.2 <0.1 0.4 
TOC mg/l 7.9 4.8 10.9 <0.2 <0.2 0.4 0.9 0.5 2.0 2.7 2.1 3.9 
sodium mg/l 160.7 78.1 249.5 2.8 1.0 5.4 16.4 6.0 26.1 24.9 21.6 28.4 
calcium mg/l             10.1 6 13 72.3 55 94 
magnesium mg/l             1,4 0.7 1.9 3.3 2.4 4.3 
potassium mg/l           2.5 0.3 4.2 3.0 2.4 3.7 
fluoride mg/l             26 17 47 156 132 196 
silicium mg/l 20.3 8.4 26.0                   
total THM's µg/l             6.0 3.0 17.7 0.8 0.2 2.4 
Total pesticides µg/l                  <0.1 <0.1   

 



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

33 

Table 3.20: Quality of different waters between 1st of June 2004 and 15th of 
September 2004 

    MF filtrate RO filtrate Infiltration water Groundwater 
    Mean Min Max Mean Min Max Mean Min Max Mean Min Max 
Conductivity µS/cm 1.246 657 1,505 27 20   55 41 73 363 235 648 
pH     7.88 8.22   5.19 5.50   6.27 7.16  7.37 7.68 
Chloride mg/l 233 115 294 3 2 4 3 2 4 34 19 78 
Sulfate mg/l 73 45 84 <1 <1 3 <1 <1   29 25 37 
Total hardness °F 26.9 16.2 31.3 <1 <1   <1 <1   15.8 13.5 19.0 
Bicarbonate °F 23.5 12.3 28.6 <1 <1   2.6 2,1 2.8 14.1 12.9 15.3 
Total nitrogen mg/l 7.8 3.7 11.8 <2 <2   <2 <2        
Nitrate mg/l             2.3 1.1 3.6 1.5 1.0 2.0 
Nitrite mg/l             0.30 0.03 0.51 0.02 0.02 0.03 
Ammonia mg/l             0.21 0.05 0.61 0.27 0.10 0.74 
Total phosphorous mg/l 1.3 0.6 3.0 <0.1 <0.1  <0.1 <0.1   0.2 <0.1 0.2 
TOC mg/l 8.7 6.5 10.1 0.3 0.2 0.4 0.2 0.2 0.2 2.2 2.1 2.3 
Sodium mg/l 160.7 79.6 203.2 3.9 1.7 5.6 12.8 9.6 14.5 21.5 19.8 24.2 
calcium mg/l             <2 <2   58.7 50 71 
magnesium mg/l             <0.1 <0.1   2.6 2.3 3.1 
potassum mg/l           0.7 0.5 0.8 3.0 2.9 3.1 
fluoride mg/l             <20 <20   147 132 162 
silicium mg/l 19.1 11.0 22.8                   
total THM's µg/l             4.9 4.4 5.4 <0.15 <0.15   
Total pesticides µg/l             0.02 0.02 0.02 <0.1 <0.1   

 

Despite the presence of small amounts of pesticides in the infiltration water, the pesticide level in the 
groundwater is below the detection limit (0.01 µg/l) (the drinking water standards are 0.1 µg/l for an 
individual pesticide and 0.5 µg/l for total pesticides). 

Requirements 

Energy 

The energy consumption is on average 0.82 kWh/m³, of which: 

±0.2 kWh/m³ for the MF unit  

±0.6 kWh/m³ for the RO unit 

Chemicals 

Table 3.21 reports on the chemical requirements of the scheme, including the point and range of dose. 

Table 3.21: Chemicals requirements 

Product Dosed to Range (mg/l) Comment 
Chlorine  4.0 – 5.5 Biofouling prevention 
Ammonia chloride  2.8 – 5.5 Biofouling prevention 
Sulfuric acid MF filtrate 25 – 50 pH adjustment 
scale inhibitor (HYPERSPERSE MDC 220) MF filtrate 0.1 – 0.4  
Bisulfite MF filtrate  to protect RO membranes
UV RO filtrate 40 mJ/cm²  

 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 34

Manpower 

The water reclamation scheme is operated by1 full-time employee. 

Monitoring 

The water quality monitoring programme of the MF and RO units are summarised in Table 3.22. Besides, 
conductivity is monitored regularly on every pressure vessel.  

Table 3.22: Monitoring requirements 

Parameter Frequency 
Flow, conductivity, pH and temperature on all waters, Turbidity on MF filtrate, 
pressures and energy consumption of processes 

Online 

SDI, conductivity, pH on MF and RO filtrate Daily 
bacterial analysis, salt and nutrient content Weekly 
greater set of parameters (to comply with the norms) Monthly 

 

Environmental impact of complete reuse scheme 

Emissions 

Two waste streams are produced, namely: 

 Reject water MF: 12.5% of production volume 

 Brine RO: 25% of production volume 

Up to now the waste streams are discharged into a canal. Research is being conducted to evaluate the 
viability of a number of brine treatment technologies (www.reclaim-water.org). 

Footprint 

Table 3.23 provides information with respect to the footprint of the different treatment units, including the 
extraction wells. 

Table 3.23: Footprint of water reclamation scheme 

Treatment step Land requirement (ha) 
Tertiary/quaternary 0.25 
Infiltration pond 2 
Extraction wells 15 

 

Effect on groundwater 

The softening of the water results in a better taste of the drinking water for the inhabitants and a reduced 
formation of scaling in equipments such as boilers etc. 

The salt content gradually declined from ±750 µS/cm to about 400 µS/cm.  

The total hardness declined from about 40°F to about 20°F. 

 



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

35 

Cost statements 

Construction 

The construction costs amounted to € 7,000,000: 

€ 2,500,000 for the civil works  

€ 3,500,000 for the electromechanical equipment. 

€ 1,000,000 for the infiltration pond 

O&M  

o 1 operator daily on site 

o Power supply: 0.08 €/m³ infiltration water 

o Chemicals : € 0.03 / m³ infiltration water 

o Taxes for discharge and recharge : € 0.13 / m3 infiltration water 

Waste handling 

The reject water from the MF and the RO systems is discharged into a canal. I.W.V.A has to pay a fee for 
this discharge. The fee varies according to the flow and to the water quality discharged.  

 

3.3.3.2 COMBINED MUNICIPAL WASTEWATER- STORMWATER RECOVERY AT SYDNEY OLYMPIC PARK 
(AUSTRALIA) 

Introduction 

The Sydney Olympic Parklands covers an area of 425 ha and consist of remnant woodland, fresh and 
saltwater woodlands, remediated lands and areas of cultural significance. This area also encompasses 
Bicentennial Park which is well known for its mangroves and bird life. Situated within Homebush Bay, 
this area has over 100 ha of wetlands and waterways draining from a 7.6 km2 local catchment. 

The planning of the Water Reclamation and Management Scheme (WRAMS) was initiated by the 
Olympic games 2000 authorities to design and built an Olympic park. Soon it was realized that in the 
foreseen area of the Olympic park site, complex interdependencies exist between sewage, stormwater, 
recycled water and potable water. As a result, the planner focused on planning and designing in a 
sustainable whole-of-catchment strategy to minimize the impacts on both land and water (Sydney 
Olympic Park Authority, 2004a). 

Taking into account the regional considerations, the Water Reclamation and Management Scheme 
(WRAMS) was set up at Sydney Olympic Park which was built as part of the Olympic Games in 2000. 
The scheme is designed to treat raw domestic sewage into recycled water which is then sold back to 
consumers. The main elements of WRAMS are a water reclamation plant (WRP), a water treatment plant 
(WTP), storm water collection, clean water storage and recycled water delivery systems. WRAMS is 
owned by the Sydney Olympic Park Authority and operated by United KG. It provides continuous 
recycled water for irrigation, water fountains and domestic/residential uses to Sydney Olympic Park and 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 36

the surrounding suburb of Newington. The scheme saves more that 800,000 m³ of drinking water each 
year and this saving is projected to increase up to more than 1,000,000 m³ in coming years. 

Recycled water produced by WRAMS is supplied to homes in Newington and to Sydney Olympic Park 
through over 300,000 m of water pipelines (lilac). In terms of health and safety, the recycled water is 
suitable for toilet flushing, watering lawns and gardens, washing cars, in construction and industry and in 
fire fighting (Sydney Olympic Park Authority, 2004b). The recycled water is distributed by a series of 
colour co-ordinated pipelines with separate meters and taps for drinking/potable water.  

The venues and facilities serviced by WRAMS include: 

• Stadium Australia- toilet flushing, irrigation* 

• Sydney Superdome- toilet flushing, irrigation* 

• NSW Tennis Centre- toilet flushing, washdown, irrigation* 

• Sydney Showground- toilet flushing, washdown, irrigation* 

• NSW Hockey Centre- toilet flushing, irrigation* 

• Millenium Parklands- irrigation 

• Novatel and Ibis Hotels- toilet flushing 

• Olympic Park Station- toilet flushing 

• Public Amenities and Carparks- toilet flushing, irrigation 

• Newington Village- toilet flushing, gardens, car washing etc. 

(* irrigation after Sydney 2000 Olympics) 

The price of recycled water from WRAMS is set at around 0.15 AUS$/m3 whereas drinking water is 
priced at 0.90 AUS$/m³ and other recycled water at 0.75 AUS$/m3. These prices are set by the 
Independent Pricing and Regulatory Tribunal (IPART) and are subject to change (WRAMS, 2005a & 
2005b). 

 



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

37 

Treatment scheme 

A flow diagram of WRAMS is represented in Figure 3.6, and the major features are discussed in the 
following. 

Figure 3.6: Flow diagrams of WRAMS, with sampling points (numbers) 

 

Water Reclamation Plant (WRP) 

The WRP is a primary sewage plant designed to treat raw domestic sewage to secondary effluent grade, 
removing solids, phosphorus, BOD and ammonia. It was designed to treat an average of 2,200 m³ per day, 
but has the hydraulic capacity of 3,100 m³ per day. The heart of the WRP is sequence batch reactor (SBR) 
consisting of two basins which operate in unison. The dual basin SBR operate in continual four hour 
cycles all day, regardless of flow. Each treatment cycle consists of two hours intermittent aeration, 
followed by a two hour settle and decant phase. Aluminium sulfate is added at the end of each aeration 
cycle to aid the removal of phosphorus. In addition to the SBR, the WRP also has a screening/grit 
removal chamber and a sludge dewatering belt. However, the waste sludge the grit and screenings are 
treated off-site. The effluent from the WRP is then pumped through UV disinfection stage before going to 
the WTP for further treatment. 

Water Treatment Plant (WTP) 

The WTP treats a combination of secondary effluent and stormwater. It consists of continuous-flow 
microfiltration (CMF) and reverse osmosis (RO) with a total capacity of 7,500 m³ per day. The WTP is 
designed to filter all the water through the CMF units and only a maximum of 2,000 m³ per day through 
the RO units. The CMF filters are 0.2 micron, hollow fibre (Memcor) filters arranged in three, 90 module 
blocks. Each block can operate between a range of 70 and 110 m3/h, giving a total flow rate of 2,500 m³ 
per block per day. If the water to be recycled consists of reclaimed wastewater only, then MF is used 
followed by chlorination and dechlorination. RO is used only when the water contains stormwater and 
total dissolved solids (TDS) are to be removed. The two RO modules have a fixed flow rate of 1,000 m³ 
per day each, thus depending on the flow rate through the WTP, the proportion of water filtered by the 

 

Reuse 
water 
supply 

Buffer 
storage 
tank 
200kL 

Backwash 
water 

Sequencing 
Batch  
Reactor 1 
T= 4h 

Sequencing 
Batch 
Reactor 2 
T= 4h 

Brick 
Pit 
340 ML 

  
       MF   

UV 

  
       RO    

Backw
ash of R

O 
S

ydney sew
age 

Storm  water 

M
F backw

ash w
ater 

C l 

Cl 

W TP 
storage 
tank 
8M L 

De 
Cl 

B
iosolids 

landfill 

1

2 3

4

5

6
7

8

9

10 

inlet 

Water Recycling Plant Wastewater Treatment Plant 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 38

RO units can vary from half to a fifth of the reclamed water. Permeate from the CMF and RO filters is 
mixed before entering the chlorine contact tank and the subsequent recycled water reservoir.  

The WTP is built on top of an 8,000 m³ reservoir, which stores the water until it is pumped out to the 
customers. The pressure in the entire recycled water network at WRAMS is lower than that in the potable 
water network to ensure that in case of cross-connections, potable water would enter the recycled water 
network and not the opposite. In the event of a major failure or contamination of the recycled water 
reservoir, the network can be fed with potable water. The recycled water reservoir "controls" the entire 
WTP. When the reservoir level drops, the PLC speeds up the filtration rate of the CMF filters to achieve a 
constant reservoir level. If the CMF filtration rate exceeds the secondary effluent flow rate being sent 
from the WRP, then the WTP draws its feed water from the stormwater reservoir. Alternatively, if the 
WTP does not need all the water being sent from the WRP, then the excess secondary effluent flows into 
the stormwater reservoir. 

Stormwater reservoir (“Brickpit”) 

A 200,000 m³ previously quarry site was adapted as the stromwater reservoir. All stormwater from the 
Olympic Park can flow into the Brickpit through a network of ponds, pipes and wetlands. Excess 
secondary effluent can also be diverted into the Brickpit to be stored until it is needed at the WTP. The 
Brickpit plays a very important role at WRAMS as it enables the WTP to operate at any rate (up to 7,500 
m³/day) independent to the sewage flows into the WRP. In this way  WRAMS is able to cope with large 
events such as sporting events, as well as quiet days. 

Dual reticulation network 

After the treatment in the WTP, the recycled water is pumped back to the Olympic venues and Newington 
village with the help of a dual reticulation network. It uses a colour coding system to enable the end user 
to distinguish non-potable water from the WTP and potable water. The water from the WTP can only be 
used for toilet flushing, irrigation, general wash down purposes, in ornamental ponds and for fire fighting. 
In order to prevent an accidental use of water from the WTP for drinking purposes, the garden taps in 
Newington village have removable handles. 

 



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

39 

Effluent criteria 

Table 3.24: WRAMS recycled water guidelines (Chapman H., 2005) 

Test  Recycled water limits  
Ammonia  2 mg/L 
Total Phosphorus  1 mg/L 
BOD  <20 mg/L 
Total Nitrogen  12 mg/L 
Turbidity  <2 NTU 
pH  6.5-8 
Free Chlorine  0.5 mg/L 
True Colour  15 TCU 
Conductivity  1000 µs/cm 
Total Coliform  <10 units/100 ml 
Faecal Coliform  <1 unit/100ml 

 

Requirements 

Chemicals 

Aluminum sulfate is used in the WRP, while chlorine disinfection is done using sodium hypochloride. In 
addition, the membrane systems may require chemical cleanings from time to time. 

Manpower 

Two full-time staff. 

Monitoring 

The tests in Table 3.24 are performed and recorded weekly as part of the WRAMS operating guidelines, 
while every 6 months a metal scan and virus/parasite test is performed on the recycled water. The WTP 
also has an online water analyser station that continuously monitors the turbidity, pH, conductivity and 
free chlorine. If the recycled water quality falls outside the operating guidelines the online instruments 
will create alarms to notify the operators.  

 

3.3.4 Only disinfection 

3.3.4.1 WATER RECLAMATION FACILITY WITH OZONE TREATMENT 1 (AFIN-OZ-1) 

Introduction 

In order to reduce the extraction of natural groundwater for cooling water make-up a pharmaceutical 
company makes use of 2,000,000 m³ per year of treated municipal wastewater. The secondary-treated 
wastewater is ozonated and blended with groundwater and used as industrial cooling make-up.  



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 40

The quality standards to discharge cooling water are met and the reclamation system performs as 
expected. 

 

Wastewater reuse scheme 

Influent wastewater criteria of reuse plant 

The wastewater treatment plant (WWTP) of CASE STUDY AFIN Oz-1 is composed by a low loaded 
activated sludge system (oxidation ditch) with enhanced biological phosphorus removal. The WWTP is 
operated by Aquafin NV. 

The WWTP has a nominal capacity of 29,000 PE.  

The WWTP is fully loaded. In 2003 the WWTP has served on average 26,287 PE, in terms of nitrogen 
load (1 PE = 10 g N/d). The WWTP complies with the European Urban Wastewater Treatment Directive 
for sensitive areas.  

Part of the WWTP effluent (in 2003: 75% of the flow; in 2005 almost 100% of the flow) is conveyed to 
the water reclamation facility. The facility is built at the industrial site, where groundwater is extracted 
and mixed with reclaimed water. 

Description of the reclamation treatment 

The reclamation treatment is composed by the sole ozonation unit (i.e. no filtration unit required). The 
nominal capacity is: 

• Maximum nominal flow rate: 1260 m³/h 

• Maximum ozone generator rate:  1500 g O3/h 

Figure 3.7: Ozonation contactor (source: Aquafin NV) 

 



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

41 

Reuse treatment process 

General regulatory requirements for the discharge to the receiving body of the cooling water generated 
from cooling water make-up with reclaimed water are (VLAREM II (Flemish Environmental 
Regulations)): 

1. Disinfection is necessary if the amount of pathogens discharged can produce a threat to the 
receiving medium. 

2. pH: 6.5 – 8.5. 

3. Dissolved oxygen: > 4 mg/L. 

4. Temperature of the cooled water must not exceed 30°C. 

5. In accordance with the EC Directive 76/464/EC, a specific permit is granted with regards to the 
dangerous substances listed in the appendix and measured 4 times per year. 

6. The difference in COD between the discharged and the receiving water body may not exceed 30 
mg/L. 

The facility complied with the requirements for 100% of the time. 

• Removal efficiencies for turbidity, SS, BOD, COD, N, P, FC, intestinal nematode eggs, E. coli, 
[...]
fouling is significantly influenced by the hydrodynamic conditions, by membrane type and module 
configuration and by the presence of higher molecular weight compounds, which may be produced by 
microbial metabolism or introduced into the sludge bulking process (e.g. poly-electrolytes).  

For continuous separation of activated sludge with high MLSS concentrations, only cross flow filtration is 
suitable. Shear forces can be used to control the cake layer formation, so that a stable flux is attained. In a 
submerged MBR, these shear forces are induced by the turbulence of uprising air and liquid in the 
submerged membrane modules. The air flow rate used to agitate the membrane fibres is a critical 
parameter with respect to the rate of membrane fouling. Severe membrane fouling occurs above a critical 
permeate flux or at too low aeration rate. In case of a temporary increase in the permeate flux, membrane 
fouling can be controlled by increasing the air flow rate. Submerged MBRs are usually operated at low 
differential pressure and well below the critical permeate flux, where fouling control is more feasible. 

MBR systems offer the option of independent selection of hydraulic retention time (HRT) and sludge 
retention time (SRT), which permits a more flexible control of operational parameters. High sludge 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 50

concentrations in the bioreactor allow efficient treatment of high-strength wastewater. The retention of 
activated sludge containing solids and macromolecules in combination with long sludge age extends the 
contact time of sludge and critical classes of substrates. This allows the development of specialised, slow-
growing micro-organisms able to remove low-biodegradable pollutants contained in wastewater, resulting 
in improved removal of recalcitrant compounds. 

Because membranes are an absolute barrier for bacteria and in the case of UF also for viruses, the MBR 
process provides a considerable level of physical disinfection. The main advantages of MBR technology 
compared to conventional activated sludge systems are (Melin et al., 2006): 

• Smaller footprint and smaller reactor volume as a consequence of higher MLSS concentration 
and loading rate (option for low to moderate sludge age). 

• Decreased sludge production (option for high sludge age). 

• Higher and more consistent effluent quality as a result of membrane filtration. 

• Lower sensitivity to contaminant peaks. 

The main disadvantages of MBRs are: 

• Relatively expensive to install and operate. 

• Frequent membrane monitoring and maintenance. 

• Limitations imposed by pressure, temperature, and pH requirements to meet membrane 
tolerances.  

• Membranes may be sensitive to some chemicals. 

• Less efficient oxygen transfer caused by high MLSS concentrations. 

• Treatability of surplus sludge is questionable. 

Since the early MBR installations in the 1990s, the number of MBR systems has grown considerably; 
projected total European revenue for the MBR market is around €40 million in 2005 with a steady growth 
rate of 9% thereafter. One key trend driving this continued growth in the next 5 to 10 years is the use of 
MBR systems for decentralised treatment and water reuse. Around 60 companies now offer MBR 
solutions with the majority of the systems originating from 9 main manufacturers. The majority of the 
currently operational and commissioned plants are small to medium size with a large percentage 
employed for decentralised treatment or water recycling duties (Melin et al., 2006). 

Comparison with other technologies used for water recycling reveals that MBRs not only produce lower 
residual concentrations but do so more robustly than the alternatives (Jefferson et al., 1999 and 2001). 
That is to say the distribution of effluent qualities produced shows less variation in MBR processes 
compared to the other technologies. 

The successful introduction of MBR systems into small scale and decentralised applications has led to the 
development of packaged treatment solutions from most of the main technology suppliers. Most  
manufactures offer systems which has meant that effluent qualities of 5:5:5 [mg/L] (BOD: NH4-N:SS) 
are now routinely available to end users as standard treatment options. Sports stadiums, shopping 
complexes and office blocks are becoming typical end users, especially in areas of water stress. 



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

51 

Another growing market for MBR technologies is in the production of high purity water were the use of a 
MBR process upstream of reverse osmosis has been shown to be highly effective (Lawrence et al., 2002). 

The operational experience with full-scale MBRs indicates that this relatively new technology poses a 
challenge to the water utilities. Many areas such as fouling control, pre-treatment, maintenance, and 
operators training have to be established in the operational procedures and drawbacks are expected in the 
uptake of this technology. which define the need for more intensive and practitioner-oriented research on 
MBRs (Melin et al., 2006). 

 

3.3.5.2 WASTEWATER RECLAMATION BASED ON MBR TECHNOLOGY FULTON COUNTY (GEORGIA, USA)  

Introduction 

The advanced wastewater treatment facility for water reclamation described here is based on MBR 
technology and is located in Fulton County, Georgia, USA. Prior to its commissioning, the existing 
wastewater treatment plant in the John’s Creek basin was nearing its design capacity, and could not 
handle any additional sewage flows from new developments in the area. To compound the problem, a 
lack of rainfall and drought-like conditions, had many commercial developments concerned that limits 
would be placed on the amount of water that could be drawn from the nearby Chattahoochee River for 
irrigation purposes.  

In April of 2002, the Cauley Creek Water Reuse Facility was commissioned. The ZeeWeed MBR plant is 
the first of its kind in the state of Georgia, and is designed to treat a maximum daily flow of 13,500 m3/d, 
with an average daily flow of 9,500 m3/d. In October of 2002, the Fulton County Board of 
Commissioners approved the expansion of the plant to 19,000 m3/d. 

Effluent from the reuse facility surpasses tertiary standards, and is provided to local golf courses, 
subdivisions, schools and churches for irrigation purposes, thereby reducing the amount of water drawn 
from the Chattahoochee River. During the wet weather season, when irrigation water is not required, 
effluent quality surpasses all state requirements for discharge directly to the River. The Cauley Creek 
Water Reclamation Plant received the state’s first cold weather discharge permit.  

Water characteristics and regulations 

Influent wastewater and product effluent water characteristics are presented in Table 3.32. 

Table 3.32: Influent-Effluent Characteristics 

Characteristics Feed Effluent 
BOD5 (mg/L) 200 <3 
COD (mg/L) N/A N/A 
TSS (mg/L) 200 <2 
TN (mg-N/L) N/A <5 
TP (mg-P/L) 6.5 <0.13 
Turbidity (NTU) N/A <0.2* 

*California Title 22 Water Reuse Standards 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 52

Local regulations for irrigation reuse and discharge are shown in Table 3.33. 

Table 3.33: Discharge Regulations 

Parameter Land Application Permit 
(May-October) 

Point Source Discharge Permit 
(November-April) 

Flow 9,500 m³/day (monthly average) 
11,800 m³/day (maximum day) 

9,500 m³/day (monthly average) 

Volume - 1.04·106 m³ (maximum annual) 
BOD5 5 mg/l 5 mg/L 
TSS 5 mg/l 5 mg/L 
NH3 - 1 mg/L 
Total Phosphorus - 0.13 mg/L 
Turbidity 3 NTU 3 NTU 
Fecal Coliform 23 counts/ 100mL 23 counts/ 100mL 
PH 6-9 s.u. 6-9 s.u. 

 

Process description 

A block flow diagram of the applied process is shown in Figure 3.12. 

Figure 3.12: Flow diagram Cauley Creek treatment plant 

 

 

The Cauley Creek treatment plant consists of two separate membrane filtration trains, each with a set of 
ancillary equipment – air blowers and permeate pumps. Raw wastewater is pumped to the headworks and 
prescreened with a fine, self-cleaning screen (2mm traveling band screen), followed by vortex grit 
removal and dosed with ferric chloride (55 mg/L) to meet the TP <0.13 mg/L requirement. In addition 
sodium hydroxide (caustic) is used to comply with permit limits for effluent pH and to provide sufficient 
alkalinity for biomass growth and nitrification. Caustic is currently added during preliminary treatment. 
The amount of caustic used is dependent on the quantity of chemical dosed for phosphorus removal. 
During the point-source discharge season, caustic is typically dosed at approximately 130 mg/L (as 
NaOH). The caustic dose decreases to approximately 40 mg/L (as NaOH) during the land application 



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

53 

season. It should be noted that the high caustic usage is due in part to low influent pH, typically between 
5.9 and 6.3. 

The water then flows by gravity to an anoxic zone with a low dissolved oxygen level of 0.5 mg/L, where 
most of the denitrification occurs. The mixed liquor then flows by gravity to zones two and three, which 
are aerated intermittently to create an alternating sequence of aerobic and anoxic conditions. Both 
nitrification and denitrification occur in this zone, minimizing the ammonia and nitrate concentrations, 
without the need for excessively high recirculation rates. Mixed liquor then flows to a second anoxic 
zone, followed by the UF membrane filtration. Finally, after passing through UV disinfection, the treated 
effluent is stored in a 40,500 m², 170,350 m³ water reservoir. Two separate pipelines distribute the water 
for reclamation applications. 

Membrane Bioreactor Characteristics 

Filtration is achieved by drawing effluent through the surface of the hollow-fiber membrane under a low-
pressure vacuum of –7 to –55 kPa. Once drawn through the lumen of the membrane fiber, treated water is 
conveyed to the main effluent discharge pipes. The facility has two membrane trains, each with two 
membrane compartments. Each train has a total of twenty-two installed Zenon ZW500c-22 cassettes with 
one empty space. Mixed liquor recirculation pumps are used to return concentrated solids from the 
membranes trains to the upstream end of the first anoxic zone. A summary of the membrane system 
characteristics is shown in Table 3.34. 

Table 3.34: Membrane bioreactor system summary 

System summary 
Membrane Type ZeeWeed®500 
Process Trains 2 
Membrane Trains 4 
Total Membrane Cassettes 44 
Plant Footprint 1,900 m² 

 
The surface of the membrane fiber is kept clean through two primary methods, aeration and backpulsing. 
Diffused air bubbles travel up the surface of the membrane fiber, removing any solids that may have 
adhered. At pre-set time intervals, the membranes are back-pulsed. This is accomplished by briefly 
reversing the flow of the effluent through the membrane to remove any particles that may have obstructed 
the pores during membrane operation. Backwash water is supplied from two tanks. After passing through 
UV disinfection, the treated effluent is stored in a 40,500 m², 170,350 m³ water reservoir on the property. 
Two separate pipelines distribute the water for reclamation applications. 

Finally, three methods for chemical cleaning of the membranes are utilized, including chemically-
enhanced backpulse, maintenance cleaning, and recovery cleaning: 

Membrane Chemically-Enhanced Backpulse Cleaning 

Chemically-enhanced backpulse cleaning is used to remove deposits from the surface of the membranes 
and to maximize the time period between more intensive cleaning methods, such as maintenance and 
recovery cleaning. Backpulse cleaning is performed by pumping chlorinated (in the form of 12.5-percent 
sodium hypochlorite) permeate through the membranes at low pressure and high flow. Currently, 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 54

backpulse cleaning is carried out automatically for 45 seconds every 12 minutes. Backpulsing of the two 
trains is staggered. A sodium hypochlorite dose of 2.5 mg/L (as Cl2) and a flux of approximately 35 litre 
per m² per day (L/(m².day)) are used during chemically-enhanced backpulse cleaning. 

Membrane Maintenance Cleaning 

Maintenance cleaning of the membranes is used to sustain higher fluxes and increase the interval between 
recovery cleanings. Maintenance cleans using sodium hypochlorite and citric acid are currently scheduled 
three times and one time per week, respectively. Maintenance cleaning consists of halting permeate 
production and alternating between backwashing with chemical solution at approximately 20 L/(m².day) 
for 30 seconds and then “relaxing” the membranes for 5 minutes. This procedure is repeated 10 times 
prior to the train being aerated and being placed into service. 

Membrane Recovery Cleaning 

During recovery cleaning, the membrane cassettes are soaked in a solution of sodium hypochlorite for 18 
to 24 hours and then a solution of citric acid for another 18 to 24 hours. Recovery cleans are performed 
every 6 months or if transmembrane pressure (TMP) increases to 48 to 55 kPa. Additional chemicals, 
including sodium metabisulfite and caustic, are used to neutralize sodium hypochlorite and citric acid, 
respectively, between recovery cleanings.  

Sludge Treatment 

Solids handling processes at the Cauley Creek water treatment facility include thickening, aerated sludge 
holding, centrifugal dewatering and landfill disposal. A membrane sludge thickener is used to minimize 
the aerobic digester tank volume. The ZeeWeed membrane thickener is designed to handle waste 
activated sludge (WAS) flow of 100,000 gpd at 10,000 mg/L TSS and the thickened sludge produced is 
25,000 gpd at 40,000 mg/L TSS. The thickener characteristics are shown in Table 3.35. 

Table 3.35: Membrane sludge thickener 

Cauley Creek Thickener 
Location Cauley Creek, Georgia 
Commissioning Date July 2004 
Flows 285 m³/day 
Flux 3.4 – 5.1 L/(m².day) 
Solids Concentration 35 – 45 g/L 

 
Polymer is used by the facility for centrifugal sludge dewatering. The facility uses approximately 16 
pounds of polymer per dry ton. 

Cost estimates 

Information on operation and maintenance costs is presented below [Cote 2004]. However, information 
on installation costs for the facility could not be made available.  

Cost of Chemicals 

As discussed in the previous section, at the Cauley Creek WRF chemicals are used to meet both effluent 
total phosphorus and pH limits as well as for membrane cleaning and sludge dewatering. 



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

55 

Chemical Phosphorus Removal 

Assuming an average flow rate for year 2003 of 7,600 m³/day, the annual cost for chemical phosphorus 
removal at the facility was approximately US$17,000. During land application season, ferric chloride is 
not used. However, if the facility were required to meet the total phosphorus limit year-round, the cost for 
chemical phosphorus removal would increase to US$34,000. 

Alkalinity Addition 

The annual cost of caustic addition at the Cauley Creek WRF is approximately US$82,000. If the facility 
were required to discharge to a point source year-round, this cost would increase to approximately 
US$124,000. 

Membrane Chemically-Enhanced Backpulse Cleaning 

The cost for chemically-enhanced backpulse cleaning with sodium hypochlorite is approximately 
US$1,500 per year. 

Membrane Maintenance Cleaning 

Currently, the sodium hypochlorite cost for maintenance cleanings is approximately US$5,000 per year. 
The citric acid cost for maintenance cleanings is approximately $1,000 per year. 

Membrane Recovery Cleaning 

Assuming two recovery cleanings per train per year, the annual sodium hypochlorite and citric acid 
chemical costs are approximately US$3,000 each. The annual costs for neutralization chemicals, 
including sodium metabisulfite and caustic, are US$700 and US$300, respectively. 

Sludge Dewatering 

For the year 2003, the cost for dewatering polymer was approximately US$64,500.  

A summary of annual costs for chemicals is presented in Table 3.36, and the cost distribution is presented 
in Figure 3.13. 

Table 3.36: Cauley Creek WRF Summary of Annual Cost of Chemicals  

Parameter Cost (US$) 
Chemical Phosphorus Removal 17,000  
Alkalinity Addition 82,000  
Membrane Chamically – Enhanced Backpulse 
Cleaning 

1,500  

Membrane Maintenance Cleaning 6,000  
Membrane Recovery Cleaning 7,000  
Sludge Dewatering 64,000  
Total Annual Cost of Chemicals 178,000  



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 56

Figure 3.13: Cauley Creek WRF Annual Chemicals Cost by Function 

 

 

Power Consumption and Costs 

Approximately 80% of the total plant power consumption is directly related to MBR system equipment 
(including process aeration blowers and anoxic zone mixers). Other major non-MBR system electrical 
loads at the WRF include the reuse pump station, UV disinfection system, odor control fan, dewatering 
centrifuge, and blower for the sludge holding tank and vortex grit chamber. 

The Cauley Creek WRF currently pays approximately US$0.05 per kWh. This results in a total power 
cost ranging from US$600 to US$700 per day for the period analyzed. 

Labor Requirements and Costs 

The Cauley Creek WRF is currently staffed seven days per week, twelve hours per day. Including fringe 
benefits and additional overhead, labor costs average approximately US$300,000 per year.  

Corrective Maintenance Requirements and Costs 

Most corrective maintenance has focused on repairs of the influent fine screen and UV disinfection 
system and the replacement of pumps in the reuse pump station and the cyclic aeration valves for the 
MBR process. It is estimated that the annual cost for corrective maintenance is approximately US$10,000. 

Laboratory Costs 

Annual laboratory costs for permit parameters are approximately US$25,000. Laboratory analyses 
required for process control cost approximately US$10,000 annually. 



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

57 

Sludge Disposal Costs 

Solids handling processes at the Cauley Creek WRF include aerated sludge holding, centrifugal 
dewatering, and landfill disposal. Total solids production for the year 2003 was approximately 2,400 dry 
tons. With a landfill disposal fee of US$15 per dry ton and a hauling fee of US$95 per load, the total cost 
for landfill disposal of sludge was US$53,000. 

O&M Cost Summary 

A summary of the estimated annual O&M costs for the Cauley Creek water reclamation facility is 
presented in Table 3.37. 

Table 3.37: Cauley Creek WRF Summary of Annual O&M Costs 

Parameter Cost (US$) 
Chemicals 178,000  
Power 240,000  
Labor 300,000  
Corrective Maintenance 10,000  
Laboratory 35,000  
Sludge Disposal 53,000  
Total Annual O&M Cost 816,000  

 

Assuming an average flow rate of 7,600 m³/day for the year 2003, the total annual O&M cost is 
approximately US$0.15 per m³ treated. The total annual O&M cost is distributed among the categories 
above as shown in Figure 3.14. 

Figure 3.14: Cauley Creek WRF Total Annual O&M Cost Distribution 

 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 58

3.3.6 Soil aquifer treatment 

3.3.6.1 THE DAN REGION SYSTEM (ISRAEL) 

Introduction 

The Dan region wastewater plant treats an average flow of 330,000 m3/d. Effluent from the Dan Region 
WWTP is conveyed to four recharge basins covering a total area of 80 ha. Hydraulic loading to the basins 
varies between 80 and 150 m/yr, depending on the infiltration capacity of the basins. The infiltration into 
the groundwater is carried out by alternate flooding and drying, a method designed to maintain aerobic 
conditions in the soil aquifer treatment. The effluent percolates vertically through 15 to 30 m of the 
unsaturated zone, and spreads horizontally (radially) through the saturated zone, outward from the 
recharge basins to a series of recovery wells surrounding the recharge area. Passage through the soil 
aquifer filters the effluent and extends the biological treatment by means of the additional contact with 
oxygen present in the upper soil layers. Physical-chemical processes such as adsorption, ion-exchange 
and sedimentation also take place in the unsaturated zone. The long retention time in the saturated zone 
destroys harmful bacteria and viruses. 

Approximately 100 recovery wells, located 300 to 1,500 m from the recharge basins, pump the recharged 
water from a depth of 100 to 200 m. In addition to the water quality improvement, the Soil Aquifer 
Treatment (SAT) system provides seasonal and multi-year water storage. Water recovered from the SAT 
system is of extremely high quality and can be used for unrestricted agricultural irrigation. 

Table 3.38 and Table 3.39 show the efficiency of the Soil Aquifer treatment (SAT). 

The different fields in the project (see also Figure 3.15) are: SOREQ, YAVNE 1,2,3 and 4.  

The operation and maintenance cost study will be performed on the YAVNE 4 site, which is a very new 
site. The study will show an example of planning, construction and operation costs of an infiltration field. 



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

59 

Table 3.38: SAT performance – Basic Wastewater Parameters (2003) 

Parameter Units 
Before 
SAT 

(PS 6) 

After 
SAT 
SOREQ 

After 
SAT 

YAVNE 1 

After 
SAT 

YAVNE 2 

After 
SAT 

YAVNE 3 

Removal 
% 

Susp. Solids 
105°  
pH 
Alkalinity as 
CaCO3 
BOD 
BODf 
COD 
CODf 
DOC 
UV254 
Absorbance 
Ammonia as N 
Kjeldahl-N 
Kjeldahl-Nf 
Nitrate as N 
Nitrite as N 
Phosphorus 
Detergents 
Phenol 
Total  
bacteria 
Coliforms 
Faecal 
Coliforms 
Strept. 
Faecalis 
Enteroviruses 

mg/L 
- 

mg/L 
mg/L 
mg/L 
mg/L 
mg/L 
mg/L 

cm-1x103 
mg/L 
mg/L 
mg/L 
mg/L 
mg/L 
mg/L 
mg/L 
mg/L 
#/mL 

mpn/100 mL 
mpn/100 mL 
mpn/100 mL 
pfu/30-400 

L 

11 
7.41 
268 
12 
2 
49 
36 
12 
223 
6.53 
9.1 
8.2 
1.00 
1.237 
3 

0.22 
<2 

8.0E+05 
4.1E+05 
2.8E+04 
9.0E+03 

2 

0 
7.3 
275 
<0.5 
 
 

4.5 
1.5 
38 
0.2 
 

1.16 
2.64 
0.02 
0.03 
0.12 
<1 

454 – 
455 
<2 
<2 
<2 
 

0 
7.4 
290 
<0.5 
 
 
5 
0.8 
36 

<0.02 
 

0.44 
6 

0.004 
0.03 
<0.1 
<1 
2 
<2 
<2 
<2 
 

0 
7.3 
300 
<0.5 
 
 
4 
1.2 
42 

<0.02 
 

0.33 
6.5 
<0.01 
0.06 
<0.1 
<1 
22 
<2 
<2 
<2 
 

0 
7.4 
293 
<0.5 
 
 

4.5 – 
5.0 
1.1 
3.8 
<0.02 

 
0.3 
6.75 
<0.004 
0.02 
<0.1 
<1 

7 – 8 
<2 
<2 
<2 
 

100 
 
 

>95 
 
 

87.5 
90 
82.7 
>99 
 
93 
 

>99 
99 
>55 
>50 
3log 
5log 
4log 
3-4log 

 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 60

Table 3.39: Comparison between the drinking water standards for specific 
organics and the results obtained in 

Parameter Units 
Observatio well 

54 
(21.7.03) 

Dinking water 
standards 

Alachlor 
Atrazine 
Benzene 
Benzopyrene 
1,2 Dichlorobenzene 
1,4 Dichlorobenzene 
Carbon tetrachloride 
Cis-1,2 
Dichloroethylene 
Chlordane 
Choroform 
DDT 
1,2 Dibrome-3 
Chloropropane 
1,2 Dichloroethane 
1,1 Dichloroethylene 
Endrin 
Ethylenedibromide 
Heptachlor 
Lindane 
Monochlorobenzene 
Methoxychlor 
Prometryn 
Simazine 
Styrene 
Tetrachloroethylene 
Toluene 
Trans-1,2 
Dichloroethylene 
1,1,1 Trichloroethane 
Trichloroethylene 
Trifluralin 
Xylene 

μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 

<0.1 
0.1 
0.1 
<0.1 
<0.2 
<0.2 
<0.2 
<0.2 
<0.1 
<1 
<0.1 
<0.01 
<0.2 
<0.2 
<0.1 
<0.005 
<0.1 
<0.1 
<0.5 
<0.1 
<0.1 
0.41 
<0.1 
<0.2 
<0.2 
<0.2 
<0.2 
<0.2 
<0.1 
<0.1 

20 
2 
10 
0.7 
1000 
300 
5 
- 
2 
100 
2 
1 
5 
30 
2 

0.03 
0.4 
2 
300 
20 
- 
2 
50 
10 
700 
100 
200 
50 
- 

1000 

 

Cost analysis 

Dan Region Project cost of m3 of water for unrestricted irrigation 

The costs involved in the treatment of wastewater for unrestricted reuse in agriculture are:  

• Collection and transport of wastes. 

• Treatment of wastes by activated sludge system and tertiary treatment by SAT   
[...]
few kilometres of its mouth — are incompatible with a valuable tourist attraction. Therefore, in a 
cooperative project between Morocco and France, pilot wastewater treatment through dune sand 
infiltration–percolation is underway at Ben Sergao, a suburb of Agadir (Bennani et al., 1992).  

Treatment scheme 

The initial chemical oxygen demand (COD) of raw sewage is 1190 mg/l, and the first treatment is by an 
anaerobic stabilization pond. The anaerobic stabilization pond (1500 m3, residence time of 1.4 days, depth 
of 3–4 m) is used to reduce suspended solids (40–50 %) and organic matter (50–60 %), increasing the rate 
of infiltration and reducing the surface area necessary for the infiltration basin.  

1000 m3/day of highly concentrated effluents are treated by infiltration–percolation using 5 infiltration 
basins of 1500 m3 each. An infiltration basin consists of 2 m thick eolian sand, whilst the product water is 
drained from the base where a network of pipes is placed into a gravel layer. Each basin is submerged for 
8 hours and remains dry for 16 hours. The wastewater is infiltrated at the rate of 1 m/day. Nearly 100% of 
suspended solids and 95% of COD are removed; 85% of nitrogen is in oxidized form and 56% is 
removed. Microbiological quality of raw sewage, pond effluent and percolated water are shown in Table 
3.46; removals are satisfactory. In Table 3.47 some physisco-chemical data are presented, which show 
that K, P and conductivity are not significantly affected by the system, whereas COD and NTK are 
significantly decreased and NOx are formed. 

The percolated water will be used in growing tomatoes, public gardens and future golf courses (adapted 
from Aertgeerts and Angelakis, 2003). 

 

Table 3.46: Bacterial characterization of raw sewage, pond effluent and 
percolated water at Ben Sergao [Bennani et al., 1992] 

 Raw sewage Pond effluent Percolated 
water 

Overall removal 
efficiency 

Fecal coliforms (No./100 mL)  6x106 5x105 327 4.26 logs 

Fecal streptococci (No./100 mL)  2x107 1.6x106 346 4.78 logs 

Nematode ova (No./L)  139 32 0 ~100% 

Cestode ova (No./L) 75 18 0 ~100% 

Total helminths  ova (No./L)  214 47 0 ~100% 
 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 82

Table 3.47: Overall system removal of physico-chemical parameter 

Variable Raw Water Treated water 

K (mg/L) 36.7 37.1 

Conductivity (mS/cm) 2075 1930 

TSM (mg/L) 431.0 2.8 

COD (mg/L) 1189 52 

NTK (mg/L) 116 17 

NO2 (mg/L) ~0 2.3 

NO3 (mg/L) ~0 146 

P (mg/L) 35.2 36.2 
 

3.3.6.4 DIRECT INJECTION AT FRED HERVEY (CALIFORNIA, USA) 

At Fred Hervey water reclamation and groundwater recharge plant, the aquifer “Bolson del Hueco” is 
recharged by direct injection with residual water treated at a potable level. The influent and effluent 
quality, as well as the quality of the aquifer that is recharged is shown in . The recharge permit requires: 

- the monitoring of 23 parameters and a record of the average for 30 days 

- the result of 8-hour batch analysis be less than 10 mg nitrates N/l and turbidity less than 5 NTU 
nephelometric 

The treatment consists of a biological process in two stages, with powdered activated carbon, treatment 
with lime, recarbonation, sand filtration, ozonation, adsorption in granular activated carbon and storage. 
Water is carried to 11 injection wells and the residence time is at least two years before extraction. The 
reclaimed water is of very high quality (adapted from Aertgeerts and Angelakis, 2003). 



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

83 

Table 3.48: Water quality at Fred Hervey (Bureau of Reclamation,1993) 

Parameter  Influent Effluent Bolson del 
hueco 

Recharge 
permit limits 

Alkalinity (mg/L) 
Ammonia N (mg/L) 
Boron (mg/L) 
Calcium (mg/L) 
Chlorides (mg/L) 
COD (mg/L) 
E. coli (MPN/100mL) 
Electrical conductivity (dS/m) 
Fluorides (mg/L) 
Magnesium (mg/L) 
pH 
P-PO4(mg/L) 
Sodium (mg/L) 
Sulfates (mg/L) 
Silica (mg/L) 
Total hardness (mg/L) 
Total nitrogen (mg/L) 
N-nitrates (mg/L) 
TOC (mg/L) 
Turbidity (mg/L) 
TSS (mg/L) 
Cyanides (mg/L) 
Arsenic (mg/L) 
Barium (mg/L) 
Cadmium (mg/L) 
Chromium (mg/L) 
Copper (mg/L) 
Iron (mg/L) 
Lead (mg/L) 
Manganese (mg/L) 
Mercury (mg/L) 
Selenium (mg/L) 
Silver (mg/L) 
Zinc (mg/L) 
Aluminium (mg/L) 
Colour (mg/L) 
MBAS (mg/L) 
Corrosion 
Hydrogen sulfide (mg/L) 
Odour, TON 
TDS (mg/L) 
Dissolved oxygen (mg/L) 

250 
25 
<1 
35 

122 
400 

 
1.20 
0.9 
7.9 
7.1 
20 

192 
125 
38 

120 
36 
0 
 

97 
150 

 
0.008 
0.46 

<0.01 
0.01 

< 0.05 
<0.31 
<0.05 
<0.05 
0.002 

<0.0035 
<0.01 
<0.1 
0.28 
52 
3.5 
0.2 

 
11 

770 

150 
<0.1 
<0.8 
50 

140 
<10 

0 
1.00 
0.9 
3 

7.5–8 
0.1 
145 
125 
38 

140 
2 

1.5 
< 2 

<0.5 
<1 

0.02 
0.05 
0.1 

<0.01 
0.01 

<0.05 
0.05 

<0.05 
<0.05 
0.0014 

0.01 
<0.01 

<1 
<0.15 
<10 

 
 

Non corrosive 
0.01 

1 
1 

129 
 
 

45 
64.7 

 
 

0.51 
1 

10.6 
8.1 

<0.5 
96 

53.7 
38 

102 
 

<2.1 
 

0.14 
 
 
 
 

<0.01 
<0.05 
<0.1 
<0.1 
0.05 
0.01 

 
 
 

0.1 
 
 
 
 
 
 

391 

 
 
 
 

300 
 
 
 
 
 
 
 
 

300 
 
 
 

10 
 

1 
 
 

0.05 
1 

0.01 
0.05 

1 
0.3 

0.05 
0.05 

0.002 
0.01 
0.05 

5 
 
 
 
 
 
 

1000 

2-4 D = 2,4-dichlorophenoxyacetic acid; 2,4,5-TP = 2,4,5-trichlorophenoxypropionic acid;  MBAS = methylene blue active 
substances; TON = threshold odour number 

Data correspond to the effluent and influent design data 

 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 84

3.3.6.5 DIRECT INJECTION AT WF 21 AND THE GROUNDWATER REPLENISHMENT SYSTEM (CALIFORNIA, 
USA) 

Introduction 

Orange County has been practicing aquifer recharge via both infiltration and direct injection for almost 30 
years. The aim is to maximize the use of local water resources, as already in the early 1950s, the 
overexploitation of aquifers had led to saline intrusion into fresh water aquifers. 

Orange County’s groundwater basin (the Basin) covers 229,000 acres and currently provides potable 
water for over 2.3 million residents of North and Central Orange County. The Basin’s primary water 
supply is obtained from the Santa Ana River, which is recharged into the Basin. Supplemental sources are 
imported from the Colorado River and State Water Project. The Orange County Water District (OCWD) 
currently owns over 1,000 acres of land dedicated to groundwater recharge near the Santa Ana River and 
sub-streams. The Basin is capable of storing up to 66 million acre-feet of water and the basin’s water 
quality and stability are generally compromised when 500,000 acre-feet of water is withdrawn. The Basin 
is connected to the Pacific Ocean by a 2.5-mile stretch between the Huntington and Newport Beach mesas 
known as the Talbert Gap. As groundwater basin levels decrease (i.e., basin overdraft), seawater is drawn 
into the Basin through the Talbert Gap, and the water quality of the Basin is negatively impacted. 

To address the issue of seawater intrusion, in 1976 OCWD began recycling Orange County Sanitation 
District (OCSD) wastewater and injecting it along the Talbert Gap via a series of injection wells to form a 
hydraulic barrier. The treatment facility was known as Water Factory 21 (WF-21) and was the first 
wastewater treatment plant of its kind. For over 25 years, WF-21 provided approximately 5-15 million  
gallons per day (mgd) of water for the Talbert Gap seawater intrusion barrier (the Barrier). Since early 
1990s, it was evident that WF-21 was reaching the end of its useful life and that the facility should be 
expanded: though the Barrier was successful in reducing seawater intrusion, it was also clear from 
increasing chloride concentrations near the Talbert Gap that additional supplies were needed to sustain it. 
As it was determined that it was more cost-effective to replace WF-21 than to try and expand the existing 
facility, the Groundwater Replenishment System was developed (adapted from Daughtery et al., 2004). 

Treatment scheme 

At Water Factory 21 (WF 21), a water-reclaiming project for direct advance injection into the aquifer and 
via infiltration ponds using natural percolation, has been successfully realised from 1976 to 2004, when 
the facility has been dismissed to allow further expansion. 

Originally, the treatment scheme reproduced in Figure 3.26 was applied, treating secondary effluent with 
lime clarification, recarbonation, chlorination, mixed media filtration, granular activated carbon and 
reverse osmosis (using cellulose acetate membranes). 2/3 of reclaimed water was blended with 1/3 of 
groundwater before injection. The availability of water was increased from 6.2 x107 to 9.3 x 107 m/year 
(Mills et al., 1994). 

 In the following, given the consistency of the reclaimed water quality, the Orange County Water district 
(OCWD) was given the permission for injection of 100% reclaimed water (Mills and Watson, 1994). 
However, during its latter years, WF-21 produced 5 mgd of injection water, which was blended with other 
potable and deep well water sources to achieve a total of 15 mgd of injection water for the Barrier. From 
2000, advanced oxidation combining UV with Hydrogen peroxide was introduced.  



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

85 

It must be remarked that WF 21 has consistently produced water exceeding the standards for human 
consumption.  

Figure 3.26: Flow diagram of Orange County Water District Water Factory 21 
[Mills and Watson, 1994] 

 

Infiltration 

The purpose of Water Factory 21 was to produce a water supply for the Talbert Barrier to prevent 
seawater intrusion. Final plant effluent was pumped into the groundwater basin via a series of 23 multi-
point injection wells with a total of 81 individual injection points. Injection wells were placed 
approximately every 600 feet along Ellis Avenue from the Santa Ana River to the bluffs at Beach 
Boulevard. These injection wells (see Figure 3.27) are still operative and will be included in the expanded 
groundwater recharge project (see also Figure 3.28). Once underground, some of the injected water flows 
toward the ocean, forming the seawater barrier. The majority of the water, however, flows into the 
groundwater basin to augment Orange County’s domestic groundwater supply. 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 86

Figure 3.27: Injection well at WF 21[http://www.ocwd.com/_html/wf21.htm] 

 

 

Water Quality 

The results of effluent monitoring are shown in Table 3.49. 



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

87 

Table 3.49: effluent quality at WF 21[Mills et al. (1998)] 

Component  Selected parameters for 
permitted conditions a 

(mg/L) 

Average concentration in 
1994 for injection water b 

(mg/L) 

Boron  
Chloride  
Fluoride  
Total nitrogen  
Sodium  
Sulfate  
pH  
Total dissolved solid  
Hardness  
Total organic carbon c 

Aluminium  
Arsenic  
Barium  
Cadmium  
Chromium  
Cobalt  
Copper  
Cyanide  
Iron  
Lead  
Manganese  
Mercury  
MBAS  
Selenium  
Silver  
Zinc  

0.7 
120 
1.0 
10 

115 
125 

6.5–8.5 
500 
180 
2.0 
1.0 

0.05 
1.0 

0.01 
0.05 
0.2 
1.0 
0.2 
0.3 

0.05 
0.05 

0.002 
0.5 

0.01 
0.05 
5.0 

0.2 
90 
0.5 
3.7 
64 
40 
7.4 
237 
33 
1.9 

0.05 
0.002 
0.006 
0.001 
0.001 
0.002 
0.008 
0.04 

0.054 
0.006 
0.004 

0.0005 
0.06 

0.005 
0.001 
0.057 

a Regional Water Quality Control Board No. 91-121, adopted November 15, 1991. 
b Recycled water blended with deep well water. Averages based on values above or at the detection limit. 
c Total organic carbon concentration of 2 mg/l becomes effective only when the percentage of reclaimed water 
injected first exceeds 67% and is based on the quarterly average of daily samples. 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 88

Groundwater Replenishment System 

Figure 3.28: OCWD’s Groundwater Basin and the Groundwater Replenishment 
System Facilities [Daughtery et al., 2004 ] 

 

 

The GWR System is an indirect potable reuse project that will initially produce 70 mgd with an ultimate 
capacity of 130 mgd for groundwater recharge and groundwater basin protection from seawater intrusion. 
The project consists of three major components: 1) the Advanced Water Purification Facility (AWPF) and 
pumping stations, 2) a major pipeline connecting the treatment facilities to existing recharge basins, and 
3) the addition of eight new well sites for expansion of the existing seawater intrusion barrier, currently 
consisting of 28 injection well sites. 

The AWPF will treat clarified secondary effluent, currently discharged by OCSD into the ocean, using 
microfiltration (MF), reverse osmosis (RO), and advanced oxidation (ultraviolet light treatment with 
hydrogen peroxide). The AWPF product water will be equally distributed to the seawater intrusion barrier 
and recharge basins. Approximately 35 mgd will be pumped to injection wells, and the remaining 35 mgd 
will be piped and pumped to dedicated recharge basins, where the water will naturally pass through the 
ground and blend with Orange County’s other sources of groundwater. The GWR System will not only 
provide a new, local source of water, but will also eliminate the need for an additional outfall to the ocean 
and improve Orange County’s groundwater basin water quality.  



AQUAREC – EVK1-CT-2002-00130 Deliverable D17 

89 

Demolition of OCWD’s renowned Water Factory 21 was necessary to allow construction of the 70 mgd 
treatment facility. To maintain the seawater intrusion barrier during AWPF construction, OCWD has 
constructed a new 6 mgd MF system, installed new RO membranes, and constructed a new ultraviolet 
(UV) light treatment system to produce 5 mgd of injection water until AWPF construction is complete, 
expected in August 2007. This project, known as GWR System Phase 1, consists of a submersible MF 
system, the use of polyamide RO membranes, and a low-pressure high-output (LPHO) UV light with 
hydrogen peroxide advanced oxidation system. 

WF-21 operation was officially decommissioned on January 21, 2004. Once construction of GWR 
System Phase 1 was complete and prior to use for Barrier injection, a series of water quality tests was 
performed on the system to ensure viability. Water quality data was submitted to the California 
Department of Health Services and the Santa Ana Regional Water Quality Control Board (RWQCB), 
demonstrating that water quality produced from the 5 mgd plant met all water quality permit 
requirements. Some data are shown in  . Exstensive tests were conducted also on the following categories, 
which are (not- exhaustively) presented in Daughtery et al., 2004: 

- VOC (Volatile Organic Compounds) 

- Non-Volatile SOC (Soluble Organic Compounds) 

- Disinfection by-product 

- EPA Priority Pollutants 

- EDC (Endocrine Disruptors) and Pharmaceutical 

- Other Unregulated Chemicals among which Boron, Exavalent Chromium et others. 

Table 3.50: UV effluent water quality during Phase 1 at GWR System [Daughtery 
et al., 2004] 

Parameter  Method Result Reportable Detection 

pH  
Electrical Conductivity  
Ammonia Nitrogen  
Chloride  
Fluoride  
Nitrate Nitrogen  
Nitrite Nitrogen  
Sodium  
Total Coliform  
Total Dissolved Solids  
Total Hardness (as CaCO3) 
Total Organic Carbon  
Turbidity  
NDMA  

4500H+B 
2510B 

4500NH3H 
300.0 

4500F-C 
4500NO3F 
4500NO3F 

200.7 
9221B 
2540C 
200.7 
5310C 
2130B 

Isotopic Dilution – 
GC/MS/MS-Cl 

7.2 
51.1 um/cm 

1.4 mg/L 
5.4 mg/L 

0.13 mg/L 
0.31 mg/L 

0.045 mg/L 
6.1 mg/L 
<2 MPN 
15 mg/L 
<1 mg/L 

0.25 mg/L 
0.1 NTU 
<2 ng/l 

NA 
1 um/cm 
0.1 mg/L 
0.5 mg/L 
0.1 mg/L 
0.1 mg/L 

0.002 mg/L 
0.1 mg/L 
2 MPN 
1 mg/L 
1 mg/L 

0.05 mg/L 
0.1 NTU 

2 ng/l 

 

Based on the data collected, five months after WF-21 was decommissioned, GWR System Phase 1 
product water was blended with other sources and used for Barrier injection.  OCWD is required to blend 
Phase 1 product water with potable and deep well sources for the remainder of GWR System Phase 1 



Deliverable D17 AQUAREC – EVK1-CT-2002-00130 

 90

operation. During the initial two years of the 70 mgd facility operation, OCWD will be required to blend 